



TEST REPORT

DATE: 11/04/2005

TEST NUMBER: 098054

CLIENT	Superior Manufacturing Group
--------	------------------------------

TEST METHOD CONDUCTED	Water Retention Test
-----------------------	----------------------

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	166 Guzzler
COLOR	Charcoal
ROLL	166S0035CH
CONSTRUCTION	Needle Punch
FIBER	-----
BACKING	Rubber
REFERENCE	

GENERAL PRINCIPLE

A test specimen is submerged in distilled water at room temperature for a five minute time period. Upon removal, the sample was allowed to drain for fifteen minutes

TEST RESULTS

ORIGINAL WEIGHT	261.10 grams
FINAL WEIGHT	285.65 grams
WATER WEIGHT GAIN	124.55g (+47.7%)
WATER VOLUME	0.427 gal/sq yd

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.

714 Glenwood Place Dalton, GA 30721 Phone: 706-226-3283 Fax: 706-226-6787 email: protest@optilink.us

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.

714 Glenwood Place Dalton, GA 30721 Phone: 706-266-3283 Fax: 706-226-6787 email: protest@optilink.us